
REMEDIATION SYSTEM EVALUATION

OCONOMOWOC ELECTROPLATING SUPERFUND SITE
ASHIPPUN, WISCONSIN

Report of the Remediation System Evaluation,
Site Visit Conducted at the Oconomowoc Site

14-15 March, 2000

Final Report Submitted To Region 5
August, 2000

(Reformatted, January 24, 2001)

                                                                                                                       



NOTICE

Work described herein was performed by GeoTrans, Inc. (GeoTrans) and the United States Army Corps
of Engineers (USACE) for the U.S. Environmental Protection Agency (U.S. EPA).  Work conducted by
GeoTrans, including preparation of this report, was performed under Dynamac Contract No. 68-C-99-
[...]
levels in both wells that are more consistent with the historical levels of contaminants.  Finally, the
13-ppm value for nickel in 

4.2.1 WATER LEVELS

Wells included in the late 1999 monitoring round were MW02D, MW05D, MW12B, MW12D,
MW13S, MW14D, MW15D, and MW-16S.  Several other wells have been checked but found to be
dry.  In March 2000, water levels were high enough to yield measurements from MW03S, MW05S,
MW06S as well as the those listed above.  The water levels taken from monitoring wells have not
clearly indicated a capture of the contaminant plume.  In particular, there are significant questions
regarding the capture of the chlorinated organic plume west of the site near MW15.  In both the May
1999 and December 1999 water level measurements, there seems to be inadequate evidence of
capture in this area.  Water levels in MW15 are lower than in MW06, which suggests a flow
component away from EW-2.

4.2.2 CAPTURE ZONES

The capture zone of a well pumping 6 gpm in a 25-foot-thick aquifer with a hydraulic conductivity of
2.8E-3 cm/sec (based on the pre-design pump test) and a natural gradient of 0.001-0.006 should be
1000-6000 feet wide (assuming no impacts from hydrogeologic barriers).  In that case, the stagnation
point would range from 160 to 950 feet downgradient of the extraction well.  Calculations are
attached as Appendix A.  Given the great distance to the stagnation point projected for the aquifer
relative to the short distance from the extraction wells to the adjoining wetlands, it is almost certain



9

that the extraction wells are drawing significant amounts of water from the adjacent wetlands.  This,
coupled with any contribution to the extraction wells from the bedrock and infiltration, would limit
the capture zone width to values much less than the 1000-6000 feet per well projected by the simple
analysis.  To address this, an analysis was performed using an equation from Bear (1979) to
determine the proportion of water contributed from an injection image well an equal (but opposite)
distance from the edge of the wetland.  This analysis indicated that, assuming a distance of 30 feet
from well to the wetland, between 63% to 81% of the extracted water may be derived from the
wetland.  This would reduce the capture zone width to between 360 and 1100 feet per well.  This is
still large relative to the plume size.

4.2.3 CONTAMINANT LEVELS

Ground water samples are currently obtained from monitoring wells MW02D, MW05D, MW06S,
MW12B, MW12D, MW14D, MW15D, and MW16D.  If not dry, samples are also obtained from
MW03S and MW05S.  Although hydropunch sampling done during the pre-design investigation
indicated the limits of the plume, the plume is not well defined by the current monitoring system. 
The primary concern appears to be chlorinated organics in ground water.  The extent of the organics
plume is not clearly defined east of EW-3, MW05D, and EW-5, and is also not clearly defined west
of MW15D (within a residential neighborhood where wells are used for water supply).  Levels of
TCE in MW15D, which is screened within the shallow aquifer, have consistently measured near 30
ug/L in this residential area.  Residential wells are screened in the deeper bedrock aquifer, and
detections of TCE of approximately 0.5 ug/l at these residential wells were mentioned during the site
visit.  Monitoring well MW05D has consistently shown levels of a number of organics, particularly
TCE, above the PALs.  Although concentrations in MW15D have been quite stable, there is evidence
for decreasing concentrations of TCE and 1,1 dichloroethane in MW05D as shown in Figure 4-1.

Monitoring results from monitoring wells in the wetlands, including wells MW16S and MW12D,
indicate that chlorinated organics (including 1,1,1 trichloroethane, 1,1 dichloroethane, 1,1
dichloroethene, trichloroethene, 1,2 dichloroethene, and vinyl chloride) exist under the wetlands at
levels significantly above the PALs.  The concentrations have had a modest increasing trend, as
illustrated on Figure 4-2.  These contaminants likely discharge to the surface water of the wetlands or
Davy Creek.  The levels of vinyl chloride, dichloroethene, and 1,1 dichloroethane (degradation
products of TCE and/or 1,1,1 TCA) strongly suggest that the chlorinated organics are being actively
degraded in this (wetland) environment.  Degradation and volatilization of chloroethane and vinyl
chloride may be rapid once the contaminants reach the surface water.  This contamination is very
unlikely to be captured by the extraction system.  The extraction system is, however, limiting the
amount of additional chlorinated organics reaching the wetlands.  Metals do not appear to be a
significant problem at the site with a few exceptions. These include elevated copper in monitoring
well MW12D (>1 ppm) and levels of nickel in monitoring wells MW12D, plus MW-13S and
MW16S (in the wetland).  Sporadic concentrations of nickel and selenium above PALs are observed
from other wells at the site, but other than the three monitoring wells cited above, there is no
consistent trend or pattern to their occurrence.  Iron and manganese are usually present at levels
above other metals, especially in the wetland.  The samples are not filtered and low-flow sampling
methods are not used at the site.



10

4.3 COMPONENT PERFORMANCE

4.3.1 TREATMENT SYSTEM PERFORMANCE (I.E., DOWN-TIME)

The system does not have a contractual requirement for the plant to continuously treat water from all
active extraction wells for some minimum time percentage.  The system has been up and running
about 85-90% of the time.  Most of the downtime has been due to unscheduled maintenance events
such as cleaning biofouled wells, cleaning the scale from the cyanide removal system, and excess
filter backwashes caused by chemical feed problems.

4.3.2 WELLS

The extraction and injection wells have generally performed acceptably, although periodic
rehabilitation is necessary to maintain performance.  The extraction wells have experienced fouling
due to biological growth.  The extraction wells are periodically (every 3-6 months) rehabilitated
when total extraction flow rates drop significantly from the expected 25-30 gpm.  The flows from
individual extraction wells are evaluated to determine which well(s) have lost the most capacity. 
Extraction well 2 has recently been most plagued with fouling problems, but other wells have shown
problems.  Rehabilitation has consisted of pump removal and cleaning, well swabbing, and
disinfection with hypochlorite.  Rehabilitation is conducted by treatment plant staff.  Electrical
outlets have been installed at each extraction wellhead to facilitate the process.  Wellhead vaults
appear in excellent shape.  A limited number of monitoring wells are included in the sampling and
water level measurement program.  In part, this is due to some monitoring wells (MW03S, MW05S,
and MW06) being dry.  In inspecting the monitoring wells, it was noted that several wells have
protective casings that have been bent (MW05S, MW01S, MW02D).  It is not clear that the well
integrity has been compromised.  Two wells (MW08, MW07) have evidence for frost "jacking"
which has lifted the concrete pad out of the ground.  Plant personnel indicated that well MW04D has
a bailer stuck in the screen.

4.3.3 CARBON UNITS

Carbon run times have been shorter than expected.  The reasons are not clear.  Since the GAC is
regenerated, it may have been through numerous cycles and subsequent losses per regeneration cycle
may have reduced the capacity, or unexpected non-hazardous organic compounds (TOCs) may be
using up the GAC adsorption sites.  Without expending significant effort, the cause is difficult to
ascertain. A value engineering proposal to add a second air stripper was recently submitted  to which
would allow removal of the GAC component from the treatment process.

4.3.4 ALKALINE OXIDATION CYANIDE REMOVAL SYSTEM

The cyanide removal system has been an ongoing source of problems for the plant operations staff
since plant start up.  The cyanide reaction tanks CRT 201/211 require isolation, draining and
cleaning due to CaCO3 scale buildup on the reaction vessel walls, floors and mixing equipment.  The
scaling is so severe the units have to be taken out of service approximately every two weeks for
cleaning.  The cleaning process involves draining the tanks, pressure cleaning the walls, floors and
mixers, then doing a confined space entry to physically scrape the scale from the walls, floors and



11

other components in the vessels.  Flow is diverted around the cyanide treatment equipment for a
minimum of one full shift during the semiweekly cleaning exercise.  Cyanide effluent standards have
not been exceeded during these outages.  

4.3.5 METALS PRECIPITATION SYSTEM

In general, the metals precipitation unit has been operating well with proper scheduled maintenance,
and has experienced few upsets.  The primary problems associated with its operation have been
related to the chemical feed system probes fouling and low solids content in the sludge.  The influent
contaminant concentrations have been very low, generally below the PALs, with the exception of
nickel which has consistently been 40 ug/L, or approximately twice the 20 ug/L PAL (but well below
the enforcement standard of 100 ug/l).  The levels identified are suspect since the samples are
generally not filtered prior to analysis, and therefore may be related to sample turbidity.  The sludge
handling system was designed for sludge with a much greater density than is currently produced by
the metals precipitation unit.  Since the solids content is so low, management of the sludge blanket
has proven difficult.  The existing sludge pumps and control system used to transfer settled sludge
from the parallel plate clarifier makes it difficult for the operators to maintain the fragile sludge
blanket using the existing pumps.  The operators generally manually pump the sludge for a period of
time at the beginning of each occupied shift to reduce the potential for upsets.  The sludge thickener
tank was sized for a higher solids sludge, which results in the need for the operators to decant the
liquid from above the sludge in the tank to the sump, which discharges to the influent tank EQT-100. 
This allows the operators to accumulate approximately 4 feet of sludge depth in the thickener over a
two-week period allowing the operators to maximize the solids captured in the filter press.  Prior to
this operational change the thickener had sludge capacity for one-half the filter press capacity. 
Decanting a large volume of water through the sump and eventually back to the EQT-100 tank has
resulted in a sludge build-up within it that requires periodic removal via equipment designed with the
plant.

4.3.6 NEUTRALIZATION

Following the metals precipitation step, the pH is adjusted to <9 to neutralize the polymer previously
added, reduce the potential for scaling, redissolve any residual hydroxide precipitates, and reduce the
volume of acid needed for the final pH adjustment prior to discharge.

4.3.7 TERTIARY FILTRATION

The continuous backwash filters were designed to remove precipitate carryover from the metals
precipitation step, which will prevent plugging of down stream units.  Unfortunately, short filter
cycles have plagued the tertiary filters.  Sodium hydroxide crystallization in the NaOH pump suction
lines has resulted in low pH levels in the metals precipitation unit.  The low pH results in poor metals
precipitation and consequently, poor solids removal in the sedimentation unit.  The unsettled solids,
as well as high concentrations of polymer added to aid in the sedimentation, carry over into the
tertiary filter which causes binding within the filter, and eventually plugging.  Due to the high
concentration of unused polymer binding the filter media, additional high flow rate back wash cycles
are needed.  These backwash cycles are not normally required and generate excessive additional
volumes of backwash water that must be processed through the plant.  The filter backwash flow is
discharged directly to the building sump that discharges to equalization tank EQT-100.  During



12

periods of excessive backwash frequency, equalization tank EQT-100 fills to the high level and shuts
down the extraction system and building sump pumps.  Unfortunately the remaining equipment
including treatment facility feed pumps TFP 110/111, the tertiary filters and backwash pumps
continue operating and discharging to the sump, eventually causing an overflow onto the plant floor.

4.3.8 AIR STRIPPERS

The existing air stripper is functioning well with few unexpected problems.  The unit is a Carbonair
model STAT 80, six tray air stripper which consistently reduces volatile organic contaminant
concentrations to below effluent limits, with the exception of TCE.  TCE is reduced to below 2 ug/L
prior to polishing in the GAC units, which consistently reduce the concentration to below the 0.5
ug/L effluent standard.  The strippers were designed to reduce TCE levels from approximately 1300
ug/L to < 2.0 ug/L while operating at a flow rate of 35 gpm, and an air to water ratio of 75:1. 
Currently the TCE concentration into the unit is approximately 600 ug/L.  The only unscheduled
maintenance is the need to inspect, and remove scale and precipitates from the trays every six months
which takes approximately 8 total hours of labor.  Sulfuric acid is being fed upstream from the
stripper to reduce the pH <8, which prevents precipitation in the piping, stripper and GAC.  Scaling
or fouling within the stripper has not been a problem.

4.3.9 PIPING

Piping within the plant subjected to acidic pH water was recently replaced with polyvinyl chloride
piping.  The iron process water piping failed because the acidic pH leached the iron out of the piping. 
No further problems within the plant have been experienced since the pipe replacement.  The well
discharge collection piping has experienced numerous plugging problems caused by iron bacteria
accumulation within the lines.  The lines are systematically cleaned when head loss in them exceeds
a predetermined value.  The cleaning method consists primarily of high velocity flushing.

4.3.10 CHEMICAL FEED SYSTEMS

The chemical feed systems for the most part are operating properly with occasional unscheduled
maintenance required to maintain optimum operation.  There are four primary chemical feed systems
in use at the Oconomowoc plant; acid, caustic, sodium hypochlorite, and polymer feed.  Occasionally
the 20 percent sodium hydroxide solution forms crystals in the NaOH pump suction lines and
strainers.  When this occurs, inadequate caustic is fed to the CN removal, and metals removal
processes.  The metals precipitation unit does not form a hydroxide floc, and consequently when
polymer is added, no interparticle binding occurs.  The excess polymer is discharged to the tertiary
filters where the polymer attaches to the sand media, which binds together, resulting in the formation
of “mud balls”, that eventually plug the filter.  Generally when sand filters are subjected to high
polymer dosages, the media must be replaced.  Following some improvements to the polymer feed
system and polymer dilution system by the operating contractor, the system has worked well. 

4.3.11 SLUDGE HANDLING AND TREATMENT

The sludge handling systems primary purpose is to dewater the sludge generated by the metals
precipitation system.  The metals precipitation process is discussed in paragraph 4.3.5.  The primary
components in the system are the 30 cubic foot plate and frame filter press, a 10,000 gallon sludge



13

holding tank (ST-820), a 6,000 gallon press filtrate holding tank (PFT-820).  The concentration of
solids in the sludge is lower than expected which requires the staff to periodically decant a portion of
the supernatant from above the sludge accumulation.  After the sludge depth reaches approximately
four feet, an adequate volume of sludge is available for one filter pressing cycle.  Enough sludge is